E-12M MOWER PACKING LIST

COMPLETE

- 42" Side discharge housing

- 42" Rear " mn

Rear Roller Shaft

Kit box consisting of the following:

Pl

A. 4 - Clevis rods asm.
B. 1 - Pack - #14
a. 3 - Blades
C. 1 - Pack #15
a. 3 - Clutch body
b. 3 - Keys
¢. 3 - Clutch washer
d. 3 - 5/16-24 Nylok bolts
e. 6 - Fiber washers
D. 1 - Pack #16
a. 6 - Hair pin cotter
b. 2 = Chain
c. 4 - 5/16 Plain washer
d. 2 - 7/64 Cotter pins
E. 1-1T - Adjuster
F. 1 RT - Adjuster
G.. 1 = Patk #L7
a. 2 = 3/8 Plain washer
b. 2 - 3/8 Lock washer
c., 2 - 3/8-16 Jam Nut
d. 2 - 3/8-16 x 1" Wing bolt
e. 6 - 5/8 Washer (thin)
H. 5 Wood rollers
I. 1 - Clip for range cord

Note: 1If rear discharge add the following parts -

a1 =esEniy

b. 1 - Rubber flap

c. 7 - #8-32 Screws
d. 7 - #8 Lock Washer
e. 7 - #8=32 Nuts

For additional part description see supplement #42-E-12M-1

For - Side Discharge add Pack #5 - See E-15, 12, 20 Rear-Side Mower
Kit Packaging Instruction (12/6/71)



